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Ein Unternehmen der Salzgitter Gruppe

Inspection certificate 3.1 fo.{AM3) 640223
DIN EN 10204 Page i/2
{AD2} Date 31.03.2015
#.ia0} Plesa 23.,02.2015 No.{Ao7)
Pucheser Salzglitter Mannesmann Consmer Plesa Anahuac y Cias., 5.A. de C.V
{Aug) International GmbH 54940 COL. SAN FRANCISCO CHILPAN
40409 Dlsseldorf MEXIKO

Prodit W-Shapes acc., ASTM Ag WorksorderNo. 0000408327
i) {ADg}

DispatchnotoNo. 00B5498562
Stael grada ond terms of delivery ASTM A 992-06a 30.03.2015
(B02-B03} ASTM A 592-06a:2007 Inspaction WS

{ADs}

Material data o-ss

Item Heat Mo, Qwantity Cond, of delivery | Product Length ft | weight kgs
{BO7} {B08} {B04) [BOT {B3-B11} {B12}
33 65475 18 AR W12X65LBS/FT 40’ 21,222
33 65572 8 AR W12X65LBS/FT 40 9.432
35 65572 4 AR W12X87LBS/FT 4p7 6.312
35 65573 2 AR W12X87LBS/FT 40’ 3.156
z 32 | AR asroled 40.122

Dimensional check and visual examination of the surface condition:
without objection

Ladle analysis -t

Heat Mo. C si M P s N Al v Nk Ti
{B07) % % % % % % % % % %
<023 5040 0,50 - 1,80 <0,03% <0045 <0012 <115 <0,05

65475 0,16 0,16 1,17 0,017 (0,020 (0,012 |0,013 (0,03 0,00 0,00

65572 0,16 0,20 1,18 0,014 |0o,011 (0,005 0,008 |0,02 0,00 0,00

65573 0,15 0,17 1,21 0,013 (0,012 (0,010 |0O,007 |0O,03 0,00 0,00
Heat Ne. Cu Cr Ni Mo Sn EV1l 1) |V+Nb
{B07) % % % % % % %

<060 5035 045 <015 =DA5 20,15

65475 0,23 0,08 0,11 0,05 0,01 0,41 0,03

65572 0,26 0,09 0,12 0,03 0,01 0,41 0,02

65573 0,23 0,07 0,08 0,03 0,01 0,40 0,03
1 EW1: CEV=C+Mn/B+Mo/B+Nif15+Cr/5+V/5+Cu5
Steel making: Electric procesa
{cm
We hereby certify that the delivered material complies with the terms of the arder,
Z0)
f Trademark Pelnet Triger GmbH Inspection Representativa
7 la Berhard-Luces-Meyer-Sir. 10 (z02)

D-31226 Peina
() Link

This cartificate was praparaed by a suitahla data procassing system and it valld without sighature accarding to EN 10 24, sectien 5.
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Ein Unternshmen der Salzgitter Gruppe

Inspection caertificate 3.1 No. {AD3] 640223
DIN EN 10204 Page 2/2
{Anz) Date 31.03.2015
Ho.iA)  Plesa 23.02.2015 No.iamm
Pucheser Salzgitter Mannesmann tonumer Plega Anahuac y Cias., S.A. de C.V
{ADS) International GmbH 54940 CCL. SAN FRANCIZSCO CHILPAN
40409 Dlisseldorf MEXIKO
prodict W-Shapes acc. ASTM A6 WorksorderNo. 0000408327
(BN} [A08)
DispatchnoteNo. 0Q0OB549B562
Steel grade and terms i delivery ASTM A 992-06a 30.03.2015
{B02-B03) ASTM A 992-06a:2007 Inspestion WS
{AD5)
Tensile test cn-cu
Heat No. Product Lm:atinn{ Diract | Typa | Yield ppint Tensile strength | Elongation ReH/Rm
(807) {CoD) ooy icez 1o | icig [Ligh]] {13}
ReH Rm 200mm
1 3 3 N/mm2 N/mm2 %
345- 450 450 - §50 218 <0485
65475 W12X65LBS/FT FL| L P 433 570 27 0,76
65475 W12X65LBS/FT FL| L P 426 564 27 0,76
65572 Wi2X65LBS/FT FL | L P 420 562 29 0,75
65572 W12X65LES/FT FL | L P 416 557 23 0,75
65572 W12X87LBS/FT FL | L P 421 556 27 0,76
65572 W12XB87LBS/FT FL | L P 428 560 28 0,76
65573 W12X87LBS/FT FL | L P 417 550 28 0,76
65573 W12X87LES/FT FL | L P 421 550 24 0,77
1l FL: Fangs 31 P: prismatic
3 L: lengitudinal
Fully killed steel produced by
an electric arc furnace
Wa hereby cerlify that tha deliverad matarial camplies with the tarma of tha onder,
rall
f Trademark Peiar Triger GmbH Inspection Represantative
y (AR} Gerhard-Lucas-Mayer-Str. 1 1202
D-3122% Poine
{A01} Link

This certificate was prepared by a sulteble dets processing system and is valid without signature according to EN 10 204, section 5.



